



**CLIENT:** Traverse Flooring  
336 NE 3 Ave.  
Delray Beach, FL 33444  
Attn.: Robert Heddle

**Test Report No:** 3691285PP02

**Date:** 20 February 2015

**SAMPLE ID:** 18" x 18" Vinyl Tile / Obelisk / Boardwalk identified as 2011, 2009 and 2001.

**DATE OF RECEIPT:** 12 February 2015

**TESTING PERIOD:** 18-19 February 2015

**TEST REQUESTED:** The submitted samples were tested for Size and Squareness in accordance with the procedures outlined in ASTM F2055-10.

**TEST RESULTS:** See page 3.

**PREPARED BY:**

**Reyon Williams, Sr. Lab Tech**  
**Packaging & Materials Lab**

**SIGNED FOR AND ON BEHALF OF**  
**SGS NORTH AMERICA INC.,**

**J. Sherrier, CPLP, Lab Manager**  
**Packaging & Materials Lab**

Page 1 of 3

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a minimum of 45 days only.

CLIENT: Traverse Flooring

**SAMPLE DESCRIPTION:**



**Note:** Sample ID: 18" x 18" Vinyl Tile, Obelisk, Boardwalk identified as 2011, 2009 and 2001, as shown in the photos above.



Report No.: 3691285PP02  
Date: 20 February 2015  
Page: 3 of 3

CLIENT: Traverse Flooring

**TEST RESULTS:**

**SIZE AND SQUARENESS**  
ASTM F2055-10

<u>Sample</u>	<u>Out of Squareness</u>	<u>Length</u>	<u>Width</u>
	in	in	in
2001	0.006	18.010	17.998
2001	0.005	17.989	17.997
2009	0.008	18.002	17.983
2009	0.006	17.998	18.014
2011	0.007	17.997	17.993
2011	0.002	18.007	18.009

**Note:** Sample ID: 18" x 18" Vinyl Tile / Obelisk / Boardwalk identified as 2011, 2009 and 2001.  
Lab Environment: Temperature 23° C, Humidity 50 %  
Specimen Conditioning: 24 hours minimum

We trust the results and our comments will prove useful and informative. Should you have any questions, please feel free to contact us.

\*\*\*\*\*

**End of Report**

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a minimum of 45 days only.